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Attn∶ MrChan CⅡ W1:】↓l|∶】1

DEsCRPTION OF sANEPLE(s)∶

P贳湍牖F璐跗黯搬瑟F虿l手J腊黯
rn。°rtrunkhg岫

sANlPLE(s)RECEⅣ ED DATE:

2002-09-30

TESTED DATE∶

2002-10-03

INVESTIGATION(S)REOtrEsTED∶

Bs4678∶ Part2∶ 1973ˉ Resistance to ooⅡosion-C1ass3Protection

METHODfs)USED∶

BS2989∶ 1982_Appendix A

and

香港斯界大埔工檠郇大宏街10虢

10 Dai Wang street,
Taipo Industrial Estate,
N  T,, H° ng κong
TeI : (852) 2666 1888
Fax : (852) 2664 4353
Homepago∶ www hkstc.org
E-maⅡ :hkstc@h kstc,com

匝
四
匹

卜

For C△ⅡefExecuuve



匝
四
匹

μ

香  港  棵
H0ng KOng

Date:2002ˉ 10冖09

No:≡IC117199

TEsT REsL「 LTfs)∶

犟
′
及

standards
槟  定  中  心
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Note∶ 冰IΙ雨 tfor Hotˉ dip zinc cOatcd stcel to l3S2989Ⅵ oth a rniniInum coating
dcsignation of G275

sLTMWrARY∶

The submitted sample oomplied wid1speci丘 oation for steel sllrfacc。 able
tmnking in accordancc w⒒ h Bs4678∶ Part2:1973Class3protecuon,

衤衤冰冰冰苄End ofDocurncnt咔 冰咔冰珠涞
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香港斯界大埔工檠邮大宏街10虢
10 Da∶  Wang stroet,
Taiρ o IndustriaI Estate,
N  T,, Hong κ°ng
Tel : (852) 2666 1888
Fax ∶ (852) 2664 4353
Homepage:www hkstc.org
E-ma":hkstc@hkstc com

sampIe Result

fiⅡcludiⅡε both sides、

MiⅡ。coatiⅡg Inass艹

(iⅡcIudiⅡε both sides、

225x25nⅡn undcrn。。r trunkinρ 251出迅 2 235g″n2
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NAME0F sAMPLE∶ 0a丨vanized stee丨 Πoor cab|e trunking

CL丨 ENT∶  Lik Hung Meta丨 ManufaduHng LTD

CLAsslFlCATl0N⊙ F TEsT∶ commisson test /
f
j
r
\

Guangzhou Vkan CeItficati (CVC-former GTIHEA)
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·

owel

Name of product
Ga丨vanized stee丨 f丨 oor cab丨e trunking

Trade mark∶

L.H.

Type`Mode⒈
225× 2omm(3/C)× 1,6mm unde阑oortrunHng

Sample status∶

Manufacturer∶

Lik Hung Meta丨 Manufactu"ng LTD
Commissioned by∶

uk Hung Metal Manufactuong LTD

Manufacturer address∶

5, Cheung shun sT, G/F, Cheungshawan, KLN,
Hong KOng

CommIssioner addr0ss∶
5, Cheung Shun ST,, G`F, Cheungshawan:
KLN,Hong K° ng

Quan“ ty of sample∶
9pCs

Sampled by∶

samp丨 e identi】ca‖ on∶ samp丨 ing at(placel∶

Means of receiVing∶

subn勹 i廿ed by the cⅡ ent

Means ofsampⅡ ng∶

Classiflcation of test

Commission test
Samp丨 ing date∶

Receiving date∶

20090708
Comple廿 ng date∶

2009,Q902

Tested acco「 ding to∶

lEC61084ˉ 1∶ 1991+A1"993
丨EC61084ˉ 2ˉ 1∶2003

Test"em∶
FuⅡ test

Test conclusion∶

The galvanized steel no° r cable trunking subrni仗ed bythe c丨ientis tested according to the fo"oWing

standards∶                j
丨EC61084-1∶ 1991+A冂 :1993Cable trunking and duct∶ ng systems for eIectr∶ caI :nstaⅡ ation

Part1:GeneraI requ∶rements
丨EC61084-2ˉ 1∶2003CabIe trunki"g and ducting systems for electr∶ GaI∶ nsta"ations Pa"2ˉ 2:

Pa"∶ cuIar requ∶ Γementsˉ CabIo tΓ unking systems and cabIe ducting systθms ∶ntended for
underfIoor and fIushfloor:nsta"at∶ons
Test resu|t∶ pass。

20090902

Appr°ved by∶

~̄丿!!f:廿
F苎
:∶!:1r!::I∶
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